



검사 증명서 MILL TEST CERTIFICATE



QR 이용 방법 : Google Play 'QReal'

주문번호/Order No. : 4800589995
발주번호/PO No. :
품명/Commodity : 이형복강
제품규격/Specification : KS D 3504:2021 SD500 / GR D 00
15 SD500

고객사/Supplier : 동국제강(주) 인천제강소
수요자/Customer : 동국제강(주) 인천제강소

상차지시번호/Load Order No. : NB202406040278
검사증명서번호/Certificate No. : NB3-2-240604-223-001
발행일자/Date of issue : 2024-06-04

제품 치수 Dimension	수량 Quantity B/D PCS	중량 Weight kg	재강번호 Heat No	인장시험 Tensile Test					굽힘 시험 Bend Test	화합성분 (%) Chemical Composition					Steel Making	모양 / 치수 / 무게 Shape / Dimen sion / Weight	Note
				YP N/mm ²	TS	Ratio TS/YP	EL GL At %	135°		C	Si	Mn	P	S			
D10 8000mm	16	941	120313	564	670	1.19	9	16.3	G	24	12	56	21	11	EAF	이상없음	
D10 8000mm	11	941	120313	572	667	1.17	9	15.6	G	24	12	56	21	11	EAF	이상없음	
D10 8000mm	1	941	120315	579	652	1.13	9	16.8	G	24	13	54	17	14	EAF	이상없음	
<Gr and Total>	28	26,348															
	5,890																

* Tensile Test Direction-Longitudinal
* Bend Test Direction-Longitudinal * Bend Test : G-Good
* Chemical Composition Unit : 2-x100, 3-x1000, 4-x10000

We hereby certify that the material herein has been made and tested in accordance with above specification and also with the requirements called for by the above order. * Inspection documents : According to EN 10204 Type 3.1.

* GL(Gauge Length, mm) : 1-200, 2-100, 3-80, 4-70, 5-50, 6-5.65VA, 7-5d, 8-4d, 9-8d

본 주문품은 성기의 규격용도 외 타용도로 사용시 제품손상 및 안전사고등의 문제가 발생할 수 있으며, 본 검사증명서를 위조 또는 변조시 형사법에 의해 처벌될 수 있습니다.

원본인증 방법 : 동국제강 E-Biz 産物이치 産物(https://ebiz.dongkuksteel.com/) → 고객포털 선택 → 검사증명서 원본인증 플러그인(우측 하단) → 정보입력후 검색

Chief of Quality Control Team